
D

D

D

D

E

E

C

C

C

B

B

B

B

C

A

A

A

9

18
17

2

2

17
18

1

2

6

4

3

5

9
15

14
12

11
10

13

16

7

9
8

7

8

C

C

No. Item No. Item Detail information Pieces Torque 
Nm

1 A 2 1 6 1 0 0 0 2 1 1 CABLE GUIDE for headtube 1

2 A 2 1 9 1 0 0 0 2 3 1 HEAD SET Acros AIX-586 1

3 A 2 1 6 1 0 0 0 2 2 7 MOUNT for tube/accesoires 1

4 A 2 2 9 8 0 0 0 0 7 1 SCREW M5x0.8 L15mm 7 3~5

5 A 2258000225 CABLE GUIDE for RD and rear brake 1

6 A 2 30 0 0 0 0 5 0 1 SCREW M4x0.7 L16mm 1 1,5~2

7 A 2 3 5 8 0 0 0 1 4 5 PROTECTOR for down tube 1

8 A 2 3 5 8 0 0 0 1 3 1 PROTECTOR for down tube 1

9 A 2029000037 TUBE foam; ID6mm L450mm 3

10 A 2 1 6 1 0 0 0 0 7 9 COVER for service opening 1

11 A 2 3 0 0 0 0 0 2 3 1 SCREW M3x0.5 L8mm 1 0.5~1

12 A 2 16 0 0 0 0 0 2 5 O-RING OD11mm ID6mm 1

13 A 2 16 4 0 0 0 0 6 2 MOUNT ISCG-05 1

14 A 2 2 9 8 0 0 0 10 7 SCREW M6x1 L12mm 1 6~8

15 A 2 2 9 4 0 0 0 16 7 WASHER OD12mm ID6.4mm H0.5mm 2

16 A 2 232000028 CHAIN GUIDE for 28T-36T 1

17 A 2 2320000 42 MOUNT Mount for chain guide 1

18 A 23000004 8 4 SCREW M4x0.7 L10mm 1 1.5~2

19 A 2 2 9 2 0 0 0 10 6 WASHER OD10mm ID6.2mm H0.5mm 2

20 A 2 2 9 8 0002 24 SCREW M6x1 L16mm 2 6~8

21 A 2 15 8 0 0 0 0 3 8 PROTECTOR for chain stay 1

22 A 2 3 6 2 0 0 0 1 2 1 PROTECTOR for seat stay 1

23 A 2 2 5 8 0 0 0 1 1 7 CABLE PLUG for brake 1

24 A 2 0 0 2 0 0 0 1 3 5 THRU AXLE
EXPERT TR; L=178.5mm M12x1 
TL=13.5mm

1

25 A 2 1 3 6 0 0 0 0 76 MOUNT PM200 1

25 A 2 16 4 0 0 0 0 90 MOUNT PM180 1

26 A2298000409 SCREW M6x1 L12mm 3 12~14

27 A 2 3 1 1 0 0 0 1 0 2 RD-HANGER UDH 1

No. Item No. Item Detail information Pieces Torque 
Nm

Fr ame Spare partS 

ONe-tWeNtY LIte V
from MY2024

SUSPENSION HARDWARE

1

2

3
4

9

2

8

4

4 6

5

4

23

22

27

26

2524

21

11

10

7

12
13

14 15 16

19

17
15

18

19

20

No. Item No. Item Detail information Pieces Torque 
Nm

1 A 2 2 9 4 0 0 0 0 16 WASHER OD19mm ID15.1mm H3mm 1

2 A 2 2 9 4 0 0 0 10 2 WASHER OD21mm ID17.1mm H3mm 3

3 A 2 2 2 10 0 0 0 4 3 BEARING 3802V-2RS OD24mm ID15mm W7mm 1

4 A 2 2 2 10 0 0 0 4 0 BEARING 172607V-2RS OD26mm ID17mm W7mm 1

5 A2300000609 SCREW M10x1 L15mm 1 15~17

6 A 2300000279 BOLT M6x1 OD15/17mm L55mm 1

7 A 2 3 0 0 0 0 0 4 7 1 BOLT M6x1 OD10mm L39mm 2

8 A 2 2 9 4 0 0 0 196 WASHER for M6 sunkenhead screw OD16mm 2

9 A 2 2 9 8 0 0 0 1 1 3 SCREW M6x1 L16mm 3 8~10

10 A 2 0 310 0 0 0 8 4 LINK 1

11 A 2 2 9 4 0 0 0 10 5 WASHER OD17mm ID12.1mm H2mm 1

12 A 2294000205 WASHER OD15.5mm ID10.1mm H2mm 1

13 A 2 2 2 10 0 0 0 3 5 BEARING 6801V-2RS OD21mm ID12mm W5mm 1

14 A 2 2 2 10 0 0 0 3 4 BEARING 6800V-2RS OD19mm ID10mm W5mm 1

15 A 2 2 9 4 0 0 0 1 97 WASHER for M6 sunkenhead screw OD18.5mm 1

16 A 2300000 475 BOLT M6x1 OD10/12mm L55mm 1

17 A 2 2 2 10 0 0 0 5 8 BEARING 6803V-2RS OD26mm ID17mm W5mm 4 2

18 A2300000683 SCREW M15x1 L18.5mm 2 23~25

No. Item No. Item Detail information Pieces Torque 
Nm

from MY2024SMALL PARTS



1

2

3
4

9

2

8

4

4 6

5

4

23

22

27

26

2524

21

11

10

7

12
13

14 15 16

19

17
15

18

19

20

No. Item No. Item Detail information Pieces Torque 
Nm

1 A 2 2 9 4 0 0 0 0 16 WASHER OD19mm ID15.1mm H3mm 1

2 A 2 2 9 4 0 0 0 10 2 WASHER OD21mm ID17.1mm H3mm 3

3 A 2 2 2 10 0 0 0 4 3 BEARING 3802V-2RS OD24mm ID15mm W7mm 1

4 A 2 2 2 10 0 0 0 4 0 BEARING 172607V-2RS OD26mm ID17mm W7mm 1

5 A2300000609 SCREW M10x1 L15mm 1 15~17

6 A 2300000279 BOLT M6x1 OD15/17mm L55mm 1

7 A 2 3 0 0 0 0 0 4 7 1 BOLT M6x1 OD10mm L39mm 2

8 A 2 2 9 4 0 0 0 196 WASHER for M6 sunkenhead screw OD16mm 2

9 A 2 2 9 8 0 0 0 1 1 3 SCREW M6x1 L16mm 3 8~10

10 A 2 0 310 0 0 0 8 4 LINK 1

11 A 2 2 9 4 0 0 0 10 5 WASHER OD17mm ID12.1mm H2mm 1

12 A 2294000205 WASHER OD15.5mm ID10.1mm H2mm 1

13 A 2 2 2 10 0 0 0 3 5 BEARING 6801V-2RS OD21mm ID12mm W5mm 1

14 A 2 2 2 10 0 0 0 3 4 BEARING 6800V-2RS OD19mm ID10mm W5mm 1

15 A 2 2 9 4 0 0 0 1 97 WASHER for M6 sunkenhead screw OD18.5mm 1

16 A 2300000 475 BOLT M6x1 OD10/12mm L55mm 1

17 A 2 2 2 10 0 0 0 5 8 BEARING 6803V-2RS OD26mm ID17mm W5mm 4 2

18 A2300000683 SCREW M15x1 L18.5mm 2 23~25

No. Item No. Item Detail information Pieces Torque 
Nm

from MY2024SMALL PARTS

D

D

D

D

E

E

C

C

C

B

B

B

B

C

A

A

A

9

18
17

2

2

17
18

1

2

6

4

3

5

9
15

14
12

11
10

13

16

7

9
8

7

8

C

C

No. Item No. Item Detail information Pieces Torque 
Nm

1 A 2 1 6 1 0 0 0 2 1 1 CABLE GUIDE for headtube 1

2 A 2 1 9 1 0 0 0 2 3 1 HEAD SET Acros AIX-586 1

3 A 2 1 6 1 0 0 0 2 2 7 MOUNT for tube/accesoires 1

4 A 2 2 9 8 0 0 0 0 7 1 SCREW M5x0.8 L15mm 7 3~5

5 A 2258000225 CABLE GUIDE for RD and rear brake 1

6 A 2 30 0 0 0 0 5 0 1 SCREW M4x0.7 L16mm 1 1,5~2

7 A 2 3 5 8 0 0 0 1 4 5 PROTECTOR for down tube 1

8 A 2 3 5 8 0 0 0 1 3 1 PROTECTOR for down tube 1

9 A 2029000037 TUBE foam; ID6mm L450mm 3

10 A 2 1 6 1 0 0 0 0 7 9 COVER for service opening 1

11 A 2 3 0 0 0 0 0 2 3 1 SCREW M3x0.5 L8mm 1 0.5~1

12 A 2 16 0 0 0 0 0 2 5 O-RING OD11mm ID6mm 1

13 A 2 16 4 0 0 0 0 6 2 MOUNT ISCG-05 1

14 A 2 2 9 8 0 0 0 10 7 SCREW M6x1 L12mm 1 6~8

15 A 2 2 9 4 0 0 0 16 7 WASHER OD12mm ID6.4mm H0.5mm 2

16 A 2 232000028 CHAIN GUIDE for 28T-36T 1

17 A 2 2320000 42 MOUNT Mount for chain guide 1

18 A 23000004 8 4 SCREW M4x0.7 L10mm 1 1.5~2

19 A 2 2 9 2 0 0 0 10 6 WASHER OD10mm ID6.2mm H0.5mm 2

20 A 2 2 9 8 0002 24 SCREW M6x1 L16mm 2 6~8

21 A 2 15 8 0 0 0 0 3 8 PROTECTOR for chain stay 1

22 A 2 3 6 2 0 0 0 1 2 1 PROTECTOR for seat stay 1

23 A 2 2 5 8 0 0 0 1 1 7 CABLE PLUG for brake 1

24 A 2 0 0 2 0 0 0 1 3 5 THRU AXLE
EXPERT TR; L=178.5mm M12x1 
TL=13.5mm

1

25 A 2 1 3 6 0 0 0 0 76 MOUNT PM200 1

25 A 2 16 4 0 0 0 0 90 MOUNT PM180 1

26 A2298000409 SCREW M6x1 L12mm 3 12~14

27 A 2 3 1 1 0 0 0 1 0 2 RD-HANGER UDH 1

No. Item No. Item Detail information Pieces Torque 
Nm

Fr ame Spare partS 

ONe-tWeNtY LIte V
from MY2024

SUSPENSION HARDWARE


